: n Ternium

-TERNIUM MEXICO, S.A,. DEC.V.
R.F.C. TME-840710-TR4

Av. Universidad No. 992, Colonia Cuauhtémoc, San Nicolds de los Garza, N.L., Codige Postal
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CERTIFICADC DE n>_._U>U l
MILL TEST

Fecha de Emisién/ Date of issue
{DMA) 14/06/2009

NIRRT

584976

No./ Document number

594976

Page 1 of 2

cC

Cdadigo cliente/ Customer ID
1269

Pedido No./ Sales order
107839

Orden de compra/ Purchase order

6393

Cliente/ Customer

PLESA CIA

AV, VALLE DE LAS ALAMEDAS # 66-0 COL. SAN FRANCISCO CHILPAN
TULTITLAN

MX

54940

Remision/ Delivery
594976

Medio de Transporte/ Means of transportation
Triple eje con susp. de a

Descripcitn de mercaderias/ Goods description
ROLLO FRIO RECOCIDO

Datos Generales / General Data
No. RolloiCoil | ColadafHeat |Recubrimiento/ Peso/Weight Espesorf Ancho/Width Largo/Length CapalThickness
id. Coating Thickness mm
lin
kg b in mr m oz/fi2 g/m2
1295872AE 0910553 N/A 7040 15541 3.03/0.1193 48.23 1225 N/A N/A N/A N/A
1295872AF 0910553 N/A 8570 18918 3.03/0.1193 48.23 1225 NfA N/A N/A N/A
1295873AE 0920338 N/A 8500 18764 3.03/0.1193 48.15 1223 NIA N/A NIA NIA
1295874AF 0910551 N/A 8260 18234 3.04/0.1197 48.19 1224 N/A N/A N/A N/A

1. TS: Tratamiente superficial, Aceitado, Sellads / ST: Superficial treatment, Qiled, Stenclled,ete
4. RB: Rockwell 8

2. LE: Limits elastico / YP: Yield Point
5. LIALL Limite Inferior / Lower Limit

3. RT Raesistencia a la tensién / TS: Tensile Stranght
6. LS/UL Limite Superior { Upper Limit

Observaciones / Comments

CLIID#

Certificamas que & material aqul descrito ha m.no nspeccionade y ensayado por personal autonizade independiente def area

de con

ia con 12 norma arriba cescrita,

We here certity that the material described in 303 hag peen tested and inspected by authorized personal _:nvasno% from

the manutacturing department with satisfatiory results in accordance with req ofthe uvo;

e

T

Firma / Signature

saonp
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TERNIUM MEXICO, S.A.DE C.V. [ . Fecha de Emisién/ Date of issue- No./ Document number ‘
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Teléfonos: +52(81)8329-8500 594976

www.temium.com

Datos Generales / General Data
No. Rollo/Coil | Colada/Heat TSIST (1) | No. Parte/Part Descripcién/Description Norma de Grado/Grade
id. Calidad/Quality
Norm
1295872AE 0910553 N/A N/A N/A SAE J403 1008
1295872AF 0910553 N/A N/A N/A SAE J403 1008
129587 3AE 0920338 N/A N/A N/A SAE J403 1008
1295874AF 0910551 N/A N/A N/A SAE J403 1008

Calidad del Acero / Steel Quality {Analisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/Heat 4 Mn P S Al Si Cu Ni Cr Mo v Cb Ti N

id.
1295872AE 0910553 0.053 | 0.183 | 0.007 | 0.002 | 0.047 | 0.022 | 0.022 | 0.0M 0.009 | 0.002 | ©.001 0 i} 0.005

Calidad del Acero / Steel Quality {Analisis Quimico/Chemical Analysis)
Nao, Rolio/Coil | Colada/Heat Cc Mn P S Al Si Cu Ni Cr Mo v Cb Ti N

id.
1295872AF 0910553 0053 | 0.183 | 0.007 | 0.002 | 0.047 | 0.022 | 0.022 | 0.011 | 0.009 | 0.002 | 0.0M1 0 0 0.005

Calidad del Acero / Steel Quality (Andlisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/Heat C Mn P S Al Si Cu Ni Cr Mo A Cb Ti N

id.
1295873AE 0920338 0058 | 0.17¢ { 0009 | 0.004 | 0.047 | 0.020 | 0.012 | 0.004 | 0.007 0 0.002 4] 0 0.003

Calidad del Acero / Steel Quality (Analisis Quimnico/Chemical Analysis)
No. Rollo/Coil | Colada/Heat c Mn P S Al Si Cu Ni Cr Mo \ Cb Ti N

id.
1295874AF 0910551 0.062 | 0.178 | 0.009 ] 0.003 | 0037 | 0.019 | 0.013 | 0.004 | 0.006 0 0.001 1 0 0.004

1. TS: Tratamiento superficial, Acsitado, Sellado / ST: Superficial treatment, Qiled, Stenciledetc 2. LE: Limite elastico / YP: Yield Point 3. RT: Resistencia a 1a tensién / TS: Tensile Strenght
4. RB: Rockwell B 5. UAL Limite Inferior / Lower Limit 6. LS/UL Limite Superior f Upper Limit

Observacicnes / Commenis CL/ID#

Firma / Signature

Certificamos que el material aqui descrita ha sido inspes ¥ yado par persanal izad pendi del drea ’
de a con resultades sati en con la norma arnba descnta. . Ciewr
We hare certily that the matenal described in here hae been tested and inspacted by authorized personal ingpendent from

the manufacturing department with satistactory resulfts in accondance with requirements of the above specification

. Ing, Antonic Mani
. e X . Temium Labs_ . .
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